REAR SUSPENSION FOR TRIUMPH THUNDERBIRD

REAR SUSPENSION for Triumph THUNDERBIRD
 
(1)  T2050861
KIT, SWINGARM ASSY, ABS Part information
(1)  T2050863
KIT, SWINGARM ASSY, NON ABS Part information
(1)  T2051174
SWINGARM ASSEMBLY Part information
 
(2)  T3600044
OIL SEAL, 35 25 4
 
(2)  T3600044
OIL SEAL, 35 25 4
 
(3)  T3800014
ROLLER BEARING
 
(4)  T2054089
SPACER, 22 X 17 X 212
 
(5)  T3800081
BEARING, BALL, 17 35 10
 
(6)  T3500204
CIRCLIP, INT, 35 X 1.5
 
(7)  T2054088
SPINDLE, SWINGARM
 
(8)  T2054255
SLEEVE, GROUND, 25 17 28.5
 
(9)  T2054063
SPACER, 25 X 17 X 8.5
 
(9)  T2054063
SPACER, 25 X 17 X 8.5
 
(10)  T3551240
WASHER, M16 X 34 X 3
 
(11)  T3350533
DOMENUT, LOCKING, M16 X 1.5
 
(12)  T2050567
BELT ADJUSTER, LH
 
(13)  T2050568
BELT ADJUSTER, RH
 
(14)  T3350203
NUT, M10 X 1.25, FLANGED
 
(14)  T3350203
NUT, M10 X 1.25, FLANGED
 
(15)  T3350302
NUT, M10, SLV
 
(15)  T3350302
NUT, M10, SLV
 
(16)  T2054000
BELT GUARD UPPER Part information
(16)  T2054015
BELT GUARD, UPPER Part information
 
(17)  T2050301
BELT GUARD LOWER
 
(18)  T3330848
BOLT, BUT/HD, M6 X 21, SHLD, SLV Part information
 
(19)  T3203222
BOLT, HHF, M6 X 12, SLV Part information
(19)  T3205063
BOLT, HHF, LGHTD, M6 X 16, SLV Part information
 
(20)  T3330726
SCREW, BTN/HD, M6 X 12, SLV
 
(21)  T2050671
RSU, PRELOAD ADJUSTABLE
 
(21)  T2050671
RSU, PRELOAD ADJUSTABLE
 
(22)  T3050158
SCREW, CAP/HD, M8 X 20, ENC
 
(22)  T3050158
SCREW, CAP/HD, M8 X 20, ENC
 
(22)  T3050158
SCREW, CAP/HD, M8 X 20, ENC
 
(22)  T3050158
SCREW, CAP/HD, M8 X 20, ENC
 
(23)  T2056777
FINISHER, RSU, STYLED
 
(23)  T2056777
FINISHER, RSU, STYLED
 
(23)  T2056777
FINISHER, RSU, STYLED
 
(23)  T2056777
FINISHER, RSU, STYLED
 
(24)  T3555008
WASHER,10.5 X 18.1 X 2 Part information
 
(25)  T3700180
PLUG, HOLE, PLASTIC
Part number Description
# 1
T2050861
KIT, SWINGARM ASSY, ABS
# 1
T2050863
KIT, SWINGARM ASSY, NON ABS
# 1
T2051174
SWINGARM ASSEMBLY
# 2
T3600044
OIL SEAL, 35 25 4
# 3
T3800014
ROLLER BEARING
# 4
T2054089
SPACER, 22 X 17 X 212
# 5
T3800081
BEARING, BALL, 17 35 10
# 6
T3500204
CIRCLIP, INT, 35 X 1.5
# 7
T2054088
SPINDLE, SWINGARM
# 8
T2054255
SLEEVE, GROUND, 25 17 28.5
# 9
T2054063
SPACER, 25 X 17 X 8.5
# 10
T3551240
WASHER, M16 X 34 X 3
# 11
T3350533
DOMENUT, LOCKING, M16 X 1.5
# 12
T2050567
BELT ADJUSTER, LH
# 13
T2050568
BELT ADJUSTER, RH
# 14
T3350203
NUT, M10 X 1.25, FLANGED
# 15
T3350302
NUT, M10, SLV
# 16
T2054000
BELT GUARD UPPER
# 16
T2054015
BELT GUARD, UPPER
# 17
T2050301
BELT GUARD LOWER
# 18
T3330848
BOLT, BUT/HD, M6 X 21, SHLD, SLV
# 19
T3203222
BOLT, HHF, M6 X 12, SLV
# 19
T3205063
BOLT, HHF, LGHTD, M6 X 16, SLV
# 20
T3330726
SCREW, BTN/HD, M6 X 12, SLV
# 21
T2050671
RSU, PRELOAD ADJUSTABLE
# 22
T3050158
SCREW, CAP/HD, M8 X 20, ENC
# 23
T2056777
FINISHER, RSU, STYLED
# 24
T3555008
WASHER, 10.5 X 18.1 X 2
# 25
T3700180
PLUG, HOLE, PLASTIC
Here are all the parts relating to the REAR SUSPENSION of your 1600~1700 THUNDERBIRD. These are all genuine parts to assure you the best possible repair which will last.

BODYWORK & FAIRING FIXINGS

BRAKING SYSTEM

CLUTCH / GEARBOX / GEARCHANGE MECHANISM

COOLING SYSTEM

CRANKCASE / ENGINE COVERS & LUBRICATION SYSTEM

CYLINDER HEAD / VALVES / PISTONS & LINERS / CAMSHAFT / BALANCER

ELECTRICAL EQUIPMENT

FRAME / FOOTRESTS / ENGINE MOUNTINGS & STANDS

FRONT FORK / STEERING / CLUTCH MASTER CYLINDER

FUEL / EXHAUST SYSTEM

REAR SUSPENSION

SERVICE TOOLS / MANUAL / TOUCH-UP PAINT

WHEELS / TYRES / FINAL DRIVE

ACCESSORIES

We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...